National Mission for Clean Ganga (NMCGQG)
Ministry of Jal Shakti,

River Development & Ganga Rejuvenation
Government of India

Development and Rehabilitation of Sewage
Treatment Plants and Associated Infrastructure
Under Hybrid Annuity Based PPP Mode at
Prayagraj, Uttar Pradesh

(LOA File Number: 50123/447/121, dated 10/11/2018)

Monthly Progress Report
of

Project Engineer
October 2022

rNAHAMI
TAAMME

WAL A=COM i adanl_ =

Executing Agency Funding Agency Project Engineer Concessionaire

Prayagraj Water Pvt. Ltd.,

. (SPV of ADANI Enterprise Ltd.
National Mission for Clean AECOM India Pvt. Ltd., i i
. . and Organica Technologiak
Nigam, Prayagraj, Uttar Ganga, Ministry of Water 19/F, Bldg. 5-C, DLF Cyber
[...]
r) Safety & Health Records. Incident reports must also be submitted along with action
plan.

s) Periodic reports from all facilities must be uploaded on Central Pollution Control
Board's Website.

t) Scheduled Maintenance Program specifying the impact of Scheduled Maintenance
Periods on the Availability of each facility.

Page 14 of 27



2.3 Recommendation’s

Some of the issues mentioned above are pending since long time and hence must
be rectified at the earliest for enhancing the efficiency of the STP.
Concessionaire must ensure satisfactory working of Online monitoring system &
transmit the data as per requirement.

Allthe maintenance jobs required for the observations made above must be done
as soon as possible to increase the efficiency of plant.

Permits must be used for all kind of maintenance jobs whether it is Preventive or
Corrective. Concessionaire to please ensure the same.

All the records must be provided as per the observations made above.

All logbooks must be filled timely and accurately.

Testing of samples must be done from outlet of PSTs also for checking the
efficiency of PSTs.

Concessionaire to please ensure that all the testing must be done as per the
clause no. 1.7.9 of Part-G in Concession Agreement.

All the old material obtained due to rehabilitation works in various units must be
stacked properly at the identified part of the site and proper record must be
maintained.

It is recommended to follow proper safety measures during O&M, and it must be
ensured that workers must wear proper PPEs while doing work at Site.

More awareness trainings for workers must be given for encouraging them to use
PPEs.

Page 15 of 27



K

odra STP. 25 MLD STP at Pravagraj
INLET FLOW & QUALITY REPORT

adaniZ

Dy Fe=x
LT ¥ - FECAL CEWATEREDS
I TR i iGE
jDe=igo-
Cretp 25 LY P AR
- f S P E
e ] T (14T OS] Pt II'-l..l.I:'.-ll-E.
L] MLD | SSskipine g | TR | | [Ty i faal
i (L] [ g b ] R g e T
[m L
r = ran [ L& | il 207 &l fam oAy ¥ ] 1=k PN Hellamiaay M Toml =
£ 5] LE1 ik ild =8 44| p= Vol gl L2 }*:' i P Pt Fei—ml e e =T =
¥ = L —E . B - IN A = L = of = Mol Seaerems = =ra
sl L] - LE 1.2 . = *FE o= d | [= . 5 . I8 T L iy sreareae, 5 ey
. - | =z e - 1 == ks — = =3 = =3 = ™ = —— - =~ o ——F — —— K fa— 1
i 9] 1= 1] i s o | [T Wl &k i - 1 [ i
T B o mill L el Fia Ee ] Ved | = M L & 1% T Aoy L F S o = = S i
Fax Lk = =5 LE = et -} EE = = EJ et L A Pt Seammmy & ==
F+ b B FE il - ——] f= [ =] = —= N [ — —. e
= . s |
1 N HE L | i il B 4Tk =1 E 1 f=H L) NS i S OEE Flart By & Ga=l =
" oai F ] 4 | - HT 1 [ = & T L= Mot paaraisy T,
L T &5 pgf = EE e FEE T = =1 = § Pt 1 e FRmml e el T
== = = e —— e —c————ra |
il = aa £ s e T [ | = =& T ¥ P — = = M Tem—rety = TP
Ll T L ; s LE T B3 E¥ =% ] =i L. 3% il ] et Sreamtmrere) oy TETL
(g o L im (1] (] ={ N | == [EF ] [ = H E R -] i rEe FLNT Bellmmsy i Tl
5 o ¢ ] pE ™ ] 1Y ey Zil H ] b il L & 11 05 f == T FLet Sei—mid e i T
— — — —
o 5o x E = b IN E_a == =5 T ILE=TaR L s ——
T EE L& = Lk L L - - ] |- ] - B 2.k LLt— 1 e . i o, = T
= 5 - = L is = == s 4 = 1 == = = | = o = - — - - —F — ——-— N iy ——
= ——
FIl ran L= Lk el i e | Fa8 [== H L & Fa il L] Pl e P Sy & e
-4 T Al Ll L L na i | Vi [FE N L & kLY i = FIET Nl Ty & =l =
- T T i LF e A= =5 = = .k FEF ] f — | Pt Sadlommy & ==
- =T g E 3 ] F+ =3 = EE ET R Fe — — FlaT T & ol &
.
1 2 T T 4 il L= A d E 1 [=H =] e T [ E =i Flart Baaresy & Ga=l =
P.1if | = ] il - =i (O] = ] =] - Mt paaraisy T,
T EF T &7F I i L& e =l JE E§ =_a [= & - & it S e Flmnl dealfs—o T
1 | = § S BE LrE - i fe! [ ] e o &5 T ti b = s M resrety 5 15
. T Nl X Li§ —1h L LE_ ] [ (=% [= i i T il o Meleoplofey et reastmrre o TETE
?Ex Tl e B EY Fied fd S (1 Iem [ = e 5 = PN Hedlamimay i Toml =
18 o | I Sl 18 ild 24 ITh p = | Vol [= L % 1 & CH i Py [ S o T e T O i
— — —
E &y T = BLET R e = o= 8 FiIE =5 EFETT iz il pr ek ]

Source: Logbook of Laboratory at Sewage Treatment Plant

Page 17 of 27



3.2 Inspection Report

Month of Site Inspection

November 2022

Site Inspectors

Mr. Santosh Kumar PM-I, UPJN.
Mr. Tauseef Ahamed, AE, UPJN.

Mr. Narendra, JE, UPJN.

Mr. Sudhir Kumar Tomar, AECOM.

Mr. Rahul Azaad, PWPL.
Mr. Rajan, PWPL.

Place(s) of Inspection

sl s wN o

25 MLD STP at Kodra, Prayagraj
25 MLD MPS at Kodra, Prayagraj

Visit was done on 28" Oct 2022,

observations were made:

e Status of Availability:

5" Nov 2022, 9" Oct 2022 16™ Oct 2022, and following

S. No. Facility Name Actual Flow Pumped /Received at
Facility (MLD)
1 Kodra STP 18.67 to 25.92
2 Kodra MPS 18.67 to 25.92
Note: 1) Source for above data is Register for flow record of STP & MPS.

e Status of KPlIs:

S.No. | Parameter Name Design Value Parameter Value
1 BOD - Effluent <20 mg/l 13to 16 mg/I
2 TSS - Effluent <30 mg/l 19 to 25 mg/I
3 pH - Effluent 6.5-9.0 7.28107.56
4 Fecal coliform — Effluent | <= 1000 MPN/100 ml | 400 to 800 MPN/100 ml
5 Consistency - Sludge >20 % 23.46 10 24.43%
6 Fecal Coliform - Sludge | < 20,00,000 | 1200000 to 1700000
MPN/gTS MPN/gTS
Note: 1) Source for above data is Register for Laboratory of STP.

e Status of Energy Consumption:

S. No. Facility Name Actual Energy Consumption
(KWH/MLD)
1 Kodra STP 87.35to0 106.59
2 Kodra Associated Infrastructure 95.54 10 105.18
Note: 1) Source for above data is Register for Power Consumption Record of STP.

Page 18 of 27




Status of various units & records at site:

Composite sample for inlet and outlet of 15" Nov 2022 was checked and following results
were found:

Outlet:
S. No. | Parameters Lab Value
1 BOD 120.00 mg/I
2 COD 256.00 mg/I
3 TSS 253.00 mg/I
Inlet:
S. No. | Parameters Lab Value Limit
1 BOD 14.50 <20 mg/|
2 COD 36.00 <50 mg/I
3 TSS 20.50 <30mg/l
4 Fecal coliform | 800 < 1000
(effluent) MPN/100ml
5 Sludge 24.08% > 20%
Consistency
6 Fecal coliform | 14,00,000 < 20,00,000
(sludge) MPN/gTS

Due to flood, retaining wall at tapping point of Kodra MPS is damaged. It is not repaired

yet. Most of the Raw Sewage from nearby nalla is going directly into the Ganga River.

Concessionaire is suggested to rectify on urgent basis.

Online analyzer at inlet is working but it is not showing correct values of parameters as
compared to lab reports. As per current situation, inlet analyzer requires calibration every
day for showing correct values of inlet parameters which is not a correct working
condition. Also, KPI reports of this Multiparameter analyzer generated through SCADA
system were studied and it was found that variation can be seen in between recorded
values of KPIs in laboratory and recorded values of KPIs in reports generated by
multiparameter analyzers through SCADA system which is more than prescribed limit
given in 'Guidelines for Online Continuous Effluent Monitoring Systems (OCEMS)' by
Central Pollution Control Board.

Online analyzer at outlet is working. Validation of Calibration was done in presence of

representatives of Aaxis Nano Technologies (OEM of Multiparameter analyzer) along with

UPJN officials with the help of stock solutions of pH, COD, TSS on 03 Sep 2022. Since

then, reports generated through SCADA system were studied and it was found that still

variation can be seen in between recorded values of KPIs in laboratory and recorded

values of KPIs in reports generated by multiparameter analyzers through SCADA system

which is more than prescribed limit given in ‘Guidelines for Online Continuous Effluent

Monitoring Systems (OCEMS)’ by Central Pollution Control Board. Also, itis observed that

sudden spikes can be seen in the values of parameters given in the report which is

fundamentally not correct. Concessionaire is required to rectify the discrepancies as

mentioned above and check the working/calibration of Multiparameter Analyzers and get

it verified by UPJN/Project Engineer at the earliest.

Data transfer from online analyzer at the outlet of STP to CPCB servers is in progress. By

studying the graph of Nov-22 available at the online portal, it is found that sudden

spikes/drops can be seen in the graphs available at the online portal which is

Page 19 of 27



o

10.
11.
12.

13.
14
15.
16.

17.
18.
19.
20.
21.

22.
23.

24,

25.

26.

27.

28.

29.
30.

fundamentally not correct. These types of incidents have been observed in past also.
Concessionaire is required to rectify these problems.

Flowmeter at inlet of STP is working.

Flowmeter at outlet of STP is working but it is not showing correct readings as compared
to that of inlet flowmeter.

One gritremoval unit is working. One grit removal unit is under maintenance since last 15
day.

Both Mechanical Fine Screens at PTU are working. Though the screens are running in
auto mode through timer, differential level sensors must also be made operational for
running mechanical screens more efficiently through level difference during peak and
lean period.

All Biotowers are working. Small amount of plastic waste is reaching the biotowers which
must be rectified by doing overhauling of mechanical screens at PTU.

All Aeration tanks are working.

Inaerationtank no. 1 &2, airis coming out vigorously from 1-2 points due to whichair distribution is not
proper inthe tank which could affect the quality of treatment in aeration tanks. Maintenance for these
tanksis required at the earliest.

Both DO Analyzer are not working at aeration tank.

. All Aeration blowers are working.

All Centrifuges are in working condition.

Drainage system must be provided near the sludge collection area of dewatering system
for avoiding sludge accumulation.

All Sludge Recirculation Pumps are working.

Both Centrifuge Feed Pumps are working.

Both Secondary Clarifiers are working.

Thickener unit is working.

Both Chlorine Dosing Systems are working. Residual chlorine in effluent was found to be
around 0.2 to 0.3 mgl/I.

Chlorine analyzer for the effluent is not giving correct values.

It is continuously observed that dewatered sludge is being dumped inside the plant.
Concessionaire is required to dump the dewatered sludge in the place given by UPJN.
In SCADA system, flow variation can be seeninrecorded values of daily and monthly flow
as per site records. Also, there is variation in between flow recorded in SCADA reports
and flow recorded in logbooks. This problem must be rectified.

There is variation in recorded values of flow from inlet flowmeter at Kodra STP and outlet
flowmeter of Kodra STP, please rectify the problem.

One Mechanical coarse Screens at MPS is working. One Mechanical coarse Screens is
under maintenance Though the screens are running in auto mode through timer,
differential level sensors must also be made operational for running mechanical screens
more efficiently through level difference during peak and lean period.

At Kodra MPS, all 6 pumps are OK for operation. Pressure transmitter is not installed in
common header line of pumps yet. Also, pumps must be kept in auto mode so that they
can start & stop on the basis of level in the sump.

At Kodra MPS, it is suggested to rectify problems in old pumps also so that they be used
in emergency situation. Currently, all old pumps are not in working condition.
Landscaping of site must be improved; it needs to be made better.

As already discussed, all the waste material obtained during Rehabilitation Works must
be removed from the site as per point (h) in clause 8.8 of Concession Agreement.

Page 20 of 27



31.As per Clause no. 1.6 & 1.7.1 of Concession Agreement, Computer Maintenance
Management System (CMMS) must be implemented at all Sites. This is not started yet,
Concessionaire to please do the needful.
32. Installation of Public Address System is done but its commissioning is not completed yet.
33. Painting of unitsin the STP is completed from outside. It is suggested to start the painting
work for all units from inside also.
34.Since COD is announced on 01.11.2020 for all Package - Il facilities hence
Concessionaire is required to implement following documents as per Clause no. 9 & Part-
G in Schedule - 10 of Concession Agreement at the earliest:
a) Portable samplers must be provided to collect composite samples for monitoring
from inlet and outlet of STP as per clause no. 1.3.1 in Part-E of Schedule-10 of CA.
Also, all the instruments as mentioned in Table-3 given in clause no. 1.3.1 in Part-E of
Schedule-10 of CA must be maintained in the laboratory.
b) Calibration certificates of all the instruments must be submitted as per clause no.
9.8(a)(viii) of Concession Agreement.
c) Testing of TN, NH4-N, TP for composite samples each day as per Part-G in Schedule-
10 of CA.
d) Site Diary as per Clause no. 1.7.2 of Part-G in Schedule — 10 of Concession
Agreement.
e) Quarterly report as per Part-G in Schedule-10 of CA.
f) Monthly Environmental Monitoring Report as per Part-G in Schedule-10 of CA.
g) Procedure for recording & disposal of complaints.
h) Safety & Health Records. Incident reports must also be submitted along with action
plan.
i) Periodic reports from all facilities must be uploaded on Central Pollution Control
Board's Website.
j)  Scheduled Maintenance Program specifying the impact of Scheduled Maintenance
Periods on the Availability of each facility.

3.3 Recommendation's

Some of the issues mentioned above are pending since long time and hence must be
rectified at the earliest for enhancing the efficiency of the STP.

Concessionaire must ensure satisfactory working of Online monitoring system & transmit
the data as per requirement.

All the maintenance jobs required for the observations made above must be done as soon
as possible to increase the efficiency of plant.

Permits must be used for all kind of maintenance jobs whether it is Preventive or Corrective.
Concessionaire to please ensure the same.

All the records must be provided as per the observations made above.

All logbooks must be filled timely and accurately.

Testing of samples must be done from outlet of PSTs also for checking the efficiency of
PSTs.

Concessionaire to please ensure that all the testing must be done as per the clause no. 1.7.9
of Part-G in Concession Agreement.

All the old material obtained due to rehabilitation works in various units must be stacked
properly at the identified part of the site and proper record must be maintained.

It is recommended to follow proper safety measures during O&M, and it must be ensured
that workers must wear proper PPEs while doing work at Site.

More awareness trainings for workers must be given for encouraging them to use PPEs.

Page 21 of 27



Ponghat STP, 10 MLD STP at Prayagraij

INLET FLOW & QUALITY REPORT

adani=

Dnily Feed
Duantity
FECAL DEWATERED
ML BpH BOD {mgll) TSS (mgl) COLIFORM FRLC s1UDGE
IDesign-
rate A0 ML) REMARKS
Firual [T Final
i i nH Bo0 ;’:;T ITEH i Fimal TES Horpdant {Design « Fenal llg'::;l Feocal Coliformm
[ & ] ML | [Desbgn ] (Design. | (Desigen| {Denign 4 <50 (Design o | Desigrs =1 (HD I g — i (2000, e
=) [E-TTY =250 | oy gt} il <30 ) A MPTA0a | 0.2 sl || oo MU TS]
= iy gty mij

T-bibow-22 13308 12.3 T El 7 3% E3E 18 313 44 158 21 Ty f-Ta%] 0.3 2z 8 LTOO00D Piant avadatndsy w1005
o ] 12530 12 53 - [E L] =3 = e a0 g 24 A [2e8] [ FEE LSO00oD Plime e=mtingity m TD0%
I-taoe 23 L% 13 57 I [ [le] IV S as = e e 4 HA i Ly el pE o v ) o ssmassssy w100
2 pics—2T [T 1304 TES TES 145 i iz =z 5 23 ma =0 0.2 27 &F L0000 Plar prmsmeery s 100S
bl -2 LS e ] 132 3 T an T == = ir EL ] 13 B 27 MA fiTas] 03 I3 I7 L OO0 Flant sssishsity s 100%.
EMoe-22 13030 1308 T.4E 7.E1 130 1= Iz0 42 o 1] 24 MA 700 0.z 2368 1400000 Piant memilability m  100%
TP 13420 13 432 T.3E a4 150 1 ES T 44 152 FE] MA S 0.3 13 3s LEHO00 g s=silassity = 100%
atigu-22 (=L 210 12 m 7. 7as 145 14 317 e o Fal MA [ 6z =03 Lag0ooD Fimr sssusosTy m 100
] [3=00 132 T34 =) (= 5 Eot ] A0 IES 4 HA OO o3 L ET 1L TOOo0D Py mrmsassry 5 100
10-Meme— T3 [EEST) 17 31 T AR 7= L40 1e 20 a1 234 27 MA &nn [EY 33 32 Lagannn Famnd momilabauly = 1005
1 1-Phaw—22 12780 12 78 T3 T3 £30 14 2 20 ITh 0 M BOO ns 1% BE 1 FINO00D Fimnd meailabdity is  100%
12 Ve 27 11E4D 11 64 737 758 L3Z 1€ I 44 2H ] A o] 0.3 23 T4 1 MO0 Flard susilabiity = 100%
13-Fere T3 =H15D 13 I5 TIE T A 145 4 ii& EL 154 1% A OO 02 2I ST LSO000D Pimerr s=siasdity = 100%